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NAV BHARAT ELECTRONICS COMPANY

PLOT NO. 739 AND 740, NEW G.I.D.C., PHASE-II, GUNDLAV

VALSAD-396035

INDIA

ASMI BHANUHALICONTACT PERSON  :

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS : 

SAMPLE DESCRIPTION : RIVETS

200 ALUMINIUM BLACK

COLOUR : BLACK

COUNTRY OF ORIGIN : INDIA

COUNTRY OF DESTINATION : NOT PROVIDED

SAMPLE RECEIVING DATE : 30/06/2015

TEST PERFORMING PERIOD: 14/07/2015 -  17/07/2015

    *     *     *     *     *   

OVERALL CONCLUSION : REFER RESULT

PLEASE REFER TO THE NEXT PAGE(s).TEST RESULT :

TEST PERFORMED : SELECTED TEST(S) AS REQUESTED BY APPLICANT.
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ConclusionIndividual Test Result

TOTAL LEAD CONTENT IN SURFACE COATING

RIVET REFER 
RESULT

REMARKS

Conclusions on pass/fail are based on the test result from the actual sampling of the received 
sample(s). 
For 2-composite mix with result exceeding one half of the relevant requirement or 3-composite mix with 
result exceeding one third of the relevent requirements, the composite sample may have the possibility 
of one or more components that can lead to a failure result, therefore, it is recommended to test on 
individual basis.

:NOTE

 M =Meet Client's requirement
 F = Do not meet Client's requirement.
 * = No Specified requirement.

:

per pro SGS India Private Ltd.

GADADHAR PANDA

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

EXECUTIVE
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COMPONENT LIST \ LIST OF MATERIALS :

Component Material/CompositionMaterial 

No.

Sample 

No.

Colour Remark

1 RIVETS -- 200 ALUMINIUM BLACK1
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TOTAL LEAD CONTENT IN SURFACE COATING

With reference to ASTM E1645-01 (2007) and E1613-04

RIVET

Total Lead: CAS No.No. Result (mg/kg)

Lead (Pb) 7439-92-1 ND1

Conclusion: NA

Note: ND=Not Detected
          Method Detection Limit=20 mg/kg
          NA-- Buyer requirement Not Available

***** End of Report*****
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